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Package leaflet: Information for the user e Treatuneven heartbeats (arrhythmias). ¢ you have asthma, wheezing or any other similar e Clonidine (for high blood pressure or migraine). If you are 3. How to take Atenolol
. e Helppreventchest pain (angina). breathing p.roblemsf or you get allergic reactions, for takir)g.clonidine and Atenolol together, do not stop taking  Always take this medicine exactly as your doctor or
Atenolol 25mg Film-coated Tablets . " example to insect stings. If you have ever had asthma clonidine unless your doctor tells you to do so. If you have pharmacist has told you. Check with your doctor or
A lol 50 Film- d Tabl e Protect the heartin the early treatment after a heart or wheezing, do not take this medicine without first to stop taking clonidine, your doctor will give you careful pharmacist if you are not sure.
tenolol 50 mg rm coated Tablets attack (myocardial infarction). checking with your doctor. instructions about how to do it. .
Atenolol 100mg Film-coated Tablets It works by making your heart beat more slowly and with ) . . I o ) e Your doctor will tell you how many tablets to take each
less force. e you have a type of chest pain (angina) called Prinzmetal's e Verapamil, dlltlazem.and nifedipine (for high blood day and when to take them. Read the label on the carton
Read all of this leaflet carefully before you start taking angina. . _ _ pressure or chest .pé.‘"f)' . to remind you what the doctor said.
this medicine because it contains important information 2. What you need to know before you take Atenolol e you have poorblood circulation or controlled heart failure. ° Elsop)l;ramlde, quinidine or amiodarone (for an uneven e Swallowyourtablet whole with adrink of water.
for you. Do nottake Atenolol e you have first-degree heart block. Deart e(e;t). o blems) e Trytotakeyourtabletatthe same time each day.
; i e Digoxin (for heart problems).
e Keep this leaflet. You may need to read it again. e if you are allergic to atenolol or any of the other * you have diabetes. Your medicine may change how you Joxin P . . . Useinadults
fyouh furth i k d ingredients of this medicine (listed in section 6). respond to having low blood sugar. You may feel your * Adrenaline, also known as epinephrine (a medicine that
o | K:rlinai\i/setany urther questions, ask your doctor or o ifvou have ever had any of the following heart broblems heart beating faster. stimulates the heart). o High blood pressure (hypertension): the recommended
. if you have evi wi : . . . . ' ;
ph. dicine has b bed f | g heart failure whicgis not under cogtrol (thFi)s usuall e you have thyrotoxicosis (a condition caused by an e Ibuprofen orindometacin (for pain and inflammation). dose is 50 mg to 100 mg a day.
e This medicine has been prescribed tor you only. D'O not K hi i y overactive thyroid glgnd). Your medicine may hide the ¢ |nsulin or medicines that you take by mouth for diabetes. o Chest pain (angina): the recommended dose is 100 mg a
pass it on to others. It may harm them, even if their signs makes you breathless and causes your ankles to
of iliness are the same as yours swell) symptoms of thyrotoxicosis. e Medicines to treat nose or sinus congestion or other cold day or 50 mg twice a day.
e If you get any side effects, talk to your doctor or o second- or third-degree heart block (a condition * Aoy have prohblelins Wifjh your kidn;zys.l(ou i need to remedies (including those you can buy in the pharmacy). ¢ gnevgr;(l)\eart bﬁ%td“ (arrhgthmias): the recommended
pharmacist. This includes any possible side effects not which may be treated by a pacemaker) ave some check-uips cliring youlr treatment. Surger osels >0 mgto 100 mga day. .
listed in this leaflet. o very slow or very uneven heart beats, very low blood ~ fyou are not sure if any of the above apply to you, talk to gery. , . ® The early treatment of a heart attack (myocardial
pressure or very poor circulation your doctor or pharmacist before taking Atenolol . If you go into hospital to have a surgery, tell the anesthetist infarction): the recommended dose is 50 mg to 100 mg a
Whatisin thisleaflet: ’ Child d adol t or medical staff that you are taking Atenolol. This is because day.
1. What Atenolol is and what it is used for e if you have a tumour called phaeochromocytoma that is tidren and adolescents . you can get low blood pressure (hypotension) if you are )
2' What you need to know before you take Atenolol not being treated. This is usually near your kidney and can T?IS medicine must not be given to children under 12 years given certain anaesthetics while you are taking Atenolol. Useinelderly
couse g blood pressre youarebengeaedfor - ofage
4. Possible side effects medicine, called an al;')ha-blocker to take as well as Other medicines and Atenolol If you are pregnant or breast-feeding, think you may be you ak%wer ose, particularly i you have problems wit
5. How to store Atenolol Atenolol.. ! Teu your docto}: or pkharmacist: you arg taking,Thhave recler&tly pregnant or are planning to have a baby, ask your doctor or your kidneys.
: . ’ taken or might take any other medicines. This includes h ist for advice before taking thi dicine. : . . .
6. Contents of the pack and other information * if you have been told that you have higher than normal medicines th%t you buy {vithout a prescription and herbal p 'ar'maas ora' vice be f"’e aking this medicine Use in patients Wlt.h severe kidney problems .
What A lol dwh df levels of acid in your blood (metabolic acidosis). medicines. Driving and using machines If you have selvere k(ljdney problems your doctor may decide
1. What Atenolol is and what it is used for Do not take Atenolol if any of the above applies to vou. If - If you feel dizzy or tired when taking this medicine, do not to give you a lower dose.
Atenolol contains a medicine called atenolol, which belongs ou are not sure, talk to gur doctor or hgfmacist ﬁefore This !s.because Atenolol can aff_e_ct the way some other drive or use any tools or machines. Your medicine is not
' you | s L Y p medicines work and some medicines can have an effect on : : : If you take more Atenolol than you should
to a group of medicines called beta-blockers. Atenolol is taking this medicine. Atenolol likely to affect you being able to drive or use any tools or )
used to: . . : machines. However, it is best to wait to see how your If you take more Atenolol than prescribed by your doctor, .
C ) Warnings and precautions In particular, tell your doctor if you are taking any of the medicine affects you before trying these activities. talk to a doctor or go to a hospital straight away. Take the &
e Treathighblood pressure (hypertension). Talk to your doctor or pharmacist before taking Atenolol if: following medicines: medicine pack with you so that the tablets can be identified. S
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If you forget to take Atenolol Rare (may affect up to 1in 1,000 people) e Lupus-like syndrome (a disease where the immune Do not throw away any medicines via wastewater or Marketing Authorisation Holder and Manufacturer
If you forget to take a dose, take it as soon as you remember. e Heart block (which can cause dizziness, abnormal heart system produces antibodies that attacks mainly skin and household waste. %f.lpca
If it is almost time for the next dose, skip the missed dose. beat, tiredness or fainting). joints). Ask your pharmacist how to throw away medicines you no .
Do not take a double dose to make up for a forgotten dose. e Numbness and spasm in your fingers which is followed by ~ Conditions that may get worse longer use. :?C.a I;E;b;gast'(l)"e; UK Ltd.
) g . . t -98, g
If you stop taking Atenolol warmth and pain (Rayr.1aud s dlsea'se). * Ifyou have any of the following conditions, they may get ~ These measures will help protect the environment. S:rlmderland Eln\;::p:;; bark East
Do not stop taking this medicine without talking to your e Mood changes (including depression). worse when you start to take your medicine. . . Sunderland, SR5 2TQ
- e Nigh . 6. Contents of the pack and other information ) L
doctor. In some cases, you may need to stop taking it ightmares. Rare (may affect up to 1in 1,000 people) . United Kingdom
gradually. e Feeling confused. e Psoriasis (a skin condition). What Atenolol contains Telephone: + 44 (0) 1915166517
) ) e Changes in personality (psychoses) or hallucinations. e Being short of breath or having swollen ankles (if you e The active substance is atenolol. Each film-coated tablet Fax: +44 (0) 1915166526 o
4. Possible side effects e Headache. have heart failure) contains 25 mg, 50 mg or 100 mg of atenolol. Email:regulatoryfrm.mumbai@ipca.com
Like all medicines, this medicine can cause side effects, o icularlywh . . e The other ingredients are heavy magnesium carbonate . o
although not everybody gets them. ° D.|zzu.1ess (particularly when standing up). ° Asthm.a or br.eathlng problems. (E504), maize starch, sodium starch glycolate (Type A), This leaflet was revised in 03/2022
. . ® Tingling of your hands. ® Poor circulation. colloidal silicon dioxide, sodium lauryl sulphate,
Allergic reactions e Being unableto getan erection (impotence). magnesium stearate (E470b), polyethylene glycol 600,
If you have an allergic reaction, see a doctor straight away. e Drymouth. Reporting of side effects hydroxypropylmethyl cellulose (E464), titanium dioxide
The signs may include.raised lumps on your skin (weals), or e Dryeyes. If you get any side effects, talk to your doctor or pharmacist. (E171), purified talc (E553b).
swelling of your face, lips, mouth, tongue or throat. e Disturbances ofvision This includes any possible side effects not listed in this
Other possible side effects: « Thinning ofyour hair ’ leaflet. You can also report side effects directly via the Yellow ~ What Atenolol looks like and contents of the pack
Inni yourhair. Card Scheme at: www.mhra.gov.uk/yellowcard or search Atenolol 25 bl hi f white. circul
Common (may affect up to 1in 10 people) . . tenolol 25 mg tablets are white to off white, circular
y P peop ® Skinrash. |f30r MHRA.Ye”Q(‘jN C‘#d in the Googkl]lelPIay or_c?pple App Store. 2 51m, biconvex film-coated tablets with “25"debossed on
e Slower pulse rate. You may notice that your pulse rate e Reduced numbers of platelets in your blood (this may By reporting side effects you can help provide more one side and plain on other side.
becomes slower while : o : : information on the safety of this medicine.
you are taking the tablets. This is make you bruise more easily). . L
normal, but if you are concerned please tell your doctor Purolish , i Atenolol 50 mg tablets are white to off-white, circular
about i"c ¢ Furp '? mar s.on yours .|n. . . 5. How to store Atenolol 8.5mm, biconvex film-coated tablets with “50"debossed on
e Cold hands and feet. * iit?i;fsgcausmg yellowing of your skin or the whites of Keep this medicine out of the sight and reach of children. one side and breakline on other side.
e Diarrhoea ’ . Do not use this medicine after the expiry date which is Atenolol 100 mg tablets are white to off white, circular
rhoea. Very rare (may affect up to 1in 10,000 people) stated on the blister strip. The expiry date refers to the last 11.0mm, biconvex film-coated tablets with “100” debossed
e Feeling sick (nausea). e Changes to some of the cells or other parts of your blood. day of that month. on one side and breakline on other side.
e Feeling tired. Your doctor may take blood samples every sooftentocheck Do not store above 25°C. Store your tablets in the original They are supplied in blister pack of 14 tablets. Pack size: 14
Uncommon (may affect up to 1in 100 people) whether Atenolol has had any effect on yourblood. package. tablets, 28 tablets, 56 tablets, 84 tablets. -
. Not known (frequency cannot be estimated from the Keep the blister strip in the carton. This will protect your Not all pack sizes may be marketed o]
* Disturbed sleep. available data) medicine from light and moisture. P Y ’ g
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